W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.98. LTE Peak to Average Ratio(NTNV)(Subtest:98, Channel:20825, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2507.5 0.1 5.81 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:50:22 £ 7 24,201

Center Freq 2.507500000 GHz Center Freq: 2507500000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

oy CenterFreq
22.90 dBm N 2507500000 GHz
4415 % at 0dB

100%  2.88dB
1.0%  498dB
01%  581dB
001%  6.07dB
0.001% 6.15dB Freq Offset
0.0001% 6.20dB | 0.001% 2l

Peak 6.20 dB
29.10 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.99. LTE Peak to Average Ratio(NTNV)(Subtest:99, Channel:21100, Bandwidth:15,
Modulation:QPSK, RB Number: 75, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.72 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:50:28 £ R 24,201
Center Freq 2.535000001 GHz Center Freq: 2.535000001 GHz Radio Std: None Frequency
—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.93 dBm N 2535000001 GHz
45.78 % at 0dB

100%  2.48dB
1.0%  462dB
01%  573dB
001% 6.16dB
0.001% 6.61dB Freq Offset
0.0001% 6.80dB | 0.001% 2l

Peak 7.02 dB
29.95 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.100. LTE Peak to Average Ratio(NTNV)(Subtest:100, Channel:21100,
Bandwidth:15, Modulation:QPSK, RB Number: 36, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.35 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:50:32 £ £R 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

N CenterFreq
22.95 dBm S N 2535000001 GHz
45.85 % at 0dB

100%  2.52dB
1.0%  4.44dB
01%  535dB
001%  5.96dB
0.001% 6.40dB Freq Offset
0.0001% 6.78dB | 0.001% 2l

Peak 6.84 dB
29.79 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS

Page 101 of 170




W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.101. LTE Peak to Average Ratio(NTNV)(Subtest:101, Channel:21100,
Bandwidth:15, Modulation:QPSK, RB Number: 36, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.28 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:50:36 £ £8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.98 dBm .- 2535000001 GHz
46.03 % at 0dB

100%  2.51dB
1.0%  442dB
01%  528dB
001% 583dB
0.001% 6.18dB Freq Offset
0.0001% 6.42dB | 0.001% 2l

Peak 6.45 dB
29.43 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.102. LTE Peak to Average Ratio(NTNV)(Subtest:102, Channel:21100,
Bandwidth:15, Modulation:QPSK, RB Number: 36, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.3 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:50:40 £ £8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

N CenterFreq
22.90 dBm AN N 2535000001 GHz
46.22 % at 0dB

100%  2.52dB
1.0%  442dB
01%  530dB
001%  593dB
0.001% 6.32dB Freq Offset
0.0001% 6.44dB | 0.001% 2l

Peak 6.46 dB
29.36 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.103. LTE Peak to Average Ratio(NTNV)(Subtest:103, Channel:21100,
Bandwidth:15, Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 4.9 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:50:45 £ £7 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

CenterFreq
23.83 dBm - 2535000001 GHz
48.49 % at 0dB

100%  2.55dB
1.0%  4.19dB
01%  4.90dB
001% 5.15dB
0.001% 5.23dB Freq Offset
0.0001% 527dB | 0.001% 2l

Peak 5.27 dB
29.10 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.104. LTE Peak to Average Ratio(NTNV)(Subtest:104, Channel:21100,
Bandwidth:15, Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 4.75 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:50:50 £ 8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
23.95 dBm 2535000001 GHz
48.84 % at 0dB

100%  2.54dB
1.0%  4.11dB
01%  475dB
001%  4.91dB
0.001% 4.99dB Freq Offset
0.0001% 5.05dB | 0.001% 2l

Peak 5.06 dB
29.01 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.105. LTE Peak to Average Ratio(NTNV)(Subtest:105, Channel:21100,
Bandwidth:15, Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 4.8 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:50:54 £ £ 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

CenterFreq
23.65 dBm \ 2535000001 GHz
48.46 % at 0dB ‘

100%  2.54dB
1.0%  4.18dB
01%  4.80dB
001%  4.97dB
0.001% 5.03dB Freq Offset
0.0001% 5.05dB | 0.001% 2l

Peak 5.06 dB
28.71 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.106. LTE Peak to Average Ratio(NTNV)(Subtest:106, Channel:21100,
Bandwidth:15, Modulation:Q16, RB Number: 75, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 6.26 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:50:58 £ 8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
21.89 dBm 2535000001 GHz
43.26 % at 0dB

100%  2.98dB
1.0%  516dB
01%  6.26dB
001%  6.96dB
0.001% 7.51dB Freq Offset
0.0001% 7.74dB | 0.001% 2l

Peak 7.76 dB
29.65 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.107. LTE Peak to Average Ratio(NTNV)(Subtest:107, Channel:21100,
Bandwidth:15, Modulation:Q16, RB Number: 36, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 6.19 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:51:02 £ 8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k. CenterFreq
21.96 dBm - 2535000001 GHz
43.30 % at 0dB

100%  3.05dB
1.0%  499dB
01%  6.19dB
001%  6.86dB
0.001% 7.27dB Freq Offset
0.0001% 7.42dB | 0.001% 2l

Peak 7.42 dB
29.38 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.108. LTE Peak to Average Ratio(NTNV)(Subtest:108, Channel:21100,
Bandwidth:15, Modulation:Q16, RB Number: 36, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 6.11 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:51:06 £ 8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
22.00 dBm N 2535000001 GHz
43.30 % at 0dB

100%  3.05dB
1.0%  498dB
01%  6.11dB
001%  6.69dB
0.001% 7.07dB Freq Offset
0.0001% 7.20dB | 0.001% 2l

Peak 7.23 dB
29.23 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.109. LTE Peak to Average Ratio(NTNV)(Subtest:109, Channel:21100,
Bandwidth:15, Modulation:Q16, RB Number: 36, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 6.1 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:51:10 £ £8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k. CenterFreq
21.90 dBm - 2535000001 GHz
43.41 % at 0dB

100%  3.04dB
1.0%  497dB
01%  6.10dB
001% 6.73dB
0.001% 7.17dB Freq Offset
0.0001% 7.32dB | 0.001% 2l

Peak 7.33dB
29.23 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.110. LTE Peak to Average Ratio(NTNV)(Subtest:110, Channel:21100,
Bandwidth:15, Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.95 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:51:14 £ £R 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.95 dBm R 2535000001 GHz
44.14 % at 0dB

100%  2.84dB
1.0%  498dB
01%  595dB
001%  6.41dB
0.001 % 6.50dB Freq Offset
0.0001% 6.52dB | 0.001% 2l

Peak 6.53 dB
29.48 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.111. LTE Peak to Average Ratio(NTNV)(Subtest:111, Channel:21100,
Bandwidth:15, Modulation:Q16, RB Number: 1, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.66 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:51:18 £ R 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
23.12 dBm 2y 2535000001 GHz
44.48 % at 0dB

100%  2.82dB
1.0%  485dB
01%  566dB
001%  6.00dB
0.001% 6.11dB Freq Offset
0.0001% 6.13dB | 0.001% 2l

Peak 6.16 dB
29.28 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.112. LTE Peak to Average Ratio(NTNV)(Subtest:112, Channel:21100,
Bandwidth:15, Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.72 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:51:22 £ R 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.78 dBm : 2535000001 GHz
44.27 % at 0dB

100%  2.85dB
1.0%  492dB
01%  572dB
001%  6.11dB
0.001% 6.20dB Freq Offset
0.0001% 6.22dB | 0.001% 2l

Peak 6.24 dB
29.02 dBm

o,
0.0001 % 0dB

Info BW 15.000 MHz

I MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.113. LTE Peak to Average Ratio(NTNV)(Subtest:113, Channel:21375,
Bandwidth:15, Modulation:QPSK, RB Number: 75, RB Position:LOW)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 5.82 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:51:28 £ R 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

100 %

22.89 dBm
45.74 % at 0dB

10.0 % 2.47 dB
1.0% 4.64 dB
01% 5.82 dB
0.01% 6.25dB
0.001% 6.60dB
0.0001 % 6.82dB 0.001 %

Peak 6.83 dB
29.72 dBm
0.0001 %

#Atten: 40 dB

Gaussian

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.114. LTE Peak to Average Ratio(NTNV)(Subtest:114, Channel:21375,
Bandwidth:15, Modulation:QPSK, RB Number: 36, RB Position:LOW)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 5.44 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:51:32 £ £R 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

100 %

22.95 dBm
46.21 % at 0dB

10.0 % 2.49dB
1.0% 4.48 dB
01% 5.44 dB
0.01% 6.10 dB
0.001% 6.57dB
0.0001 % 6.64 dB 0.001 %

Peak 6.75 dB
29.70 dBm
0.0001 %

#Atten: 40 dB

Gaussian

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.115. LTE Peak to Average Ratio(NTNV)(Subtest:115, Channel:21375,
Bandwidth:15, Modulation:QPSK, RB Number: 36, RB Position:MID)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 5.37 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:51:36 £ £ 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

100 %

22.92 dBm
46.00 % at 0dB

10.0 % 2.49dB
1.0% 4.48 dB
01% 5.37 dB
0.01% 5.99dB
0.001% 6.44dB
0.0001 % 6.68 dB 0.001 %

Peak 6.73 dB
29.65 dBm
0.0001 %

#Atten: 40 dB

Gaussian

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.116. LTE Peak to Average Ratio(NTNV)(Subtest:116, Channel:21375,
Bandwidth:15, Modulation:QPSK, RB Number: 36, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2562.5 0.1 5.35 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

[ INT REF] [ A\ALIGN OFF [11:5140 £ £8 24,201
Center Freq: 2.562500001 GHz Radio Std: None Frequency
—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.82 dBm N 2562500001 GHz
46.54 % at 0dB

100%  2.48dB
1.0%  4.45dB
01%  535dB
001%  6.01dB
0.001% 6.46dB Freq Offset
0.0001% 6.71dB | 0.001% 2l

Peak 6.75 dB
29.57 dBm

o,
0.0001 % 0dB
Info BW 15.000 MHz

I MSG STATUS

Page 117 of 170




W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.117. LTE Peak to Average

Ratio(NTNV)(Subtest:117, Channel:21375,

Bandwidth:15, Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 4,73 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:5144 £ £8 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

23.85dBm
48.29 % at 0dB

10.0 % 2.50dB
1.0% 4.07 dB
01% 473 dB
0.01% 5.13dB
0.001% 5.20dB
0.0001 % 95.22dB 0.001 %

Peak 5.24 dB
29.09 dBm
0.0001 %

#Atten: 40 dB

Gaussian

100 %

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.118. LTE Peak to Average Ratio(NTNV)(Subtest:118, Channel:21375,
Bandwidth:15, Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 4.67 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:5148 £ £8 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

100 %

23.92 dBm
48.31 % at 0dB

10.0 % 2.48 dB
1.0% 4.03 dB
01% 467 dB
0.01% 5.04 dB
0.001% 5.12dB
0.0001 % 95.17 dB 0.001 %

Peak 5.20 dB
29.12 dBm
0.0001 %

#Atten: 40 dB

Gaussian

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.119. LTE Peak to Average Ratio(NTNV)(Subtest:119, Channel:21375,
Bandwidth:15, Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 4.68 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:51:52 £ £ 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

100 %

23.61 dBm
48.19 % at 0dB

10.0 % 2.49dB
1.0% 4.03 dB
01% 4.68 dB
0.01% 4.99 dB
0.001% 5.16dB
0.0001 % 95.22dB 0.001 %

Peak 5.22 dB
28.83 dBm
0.0001 %

#Atten: 40 dB

Gaussian

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.120. LTE Peak to Average

Ratio(NTNV)(Subtest:120, Channel:21375,

Bandwidth:15, Modulation:Q16, RB Number: 75, RB Position:LOW)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 6.33 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:51:56 £ 8 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

21.86 dBm
43.52 % at 0dB

10.0 % 2.98dB
1.0% 5.20dB
01% 6.33 dB
0.01% 7.14 dB
0.001% 7.60dB
0.0001 % 8.02dB 0.001 %

Peak 8.08 dB
29.94 dBm
0.0001 %

#Atten: 40 dB

Gaussian

100 %

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.121. LTE Peak to Average Ratio(NTNV)(Subtest:121, Channel:21375,
Bandwidth:15, Modulation:Q16, RB Number: 36, RB Position:LOW)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 6.28 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:52:01 £ 8 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

100 %

21.97 dBm
43.48 % at 0dB

10.0 % 3.04dB
1.0% 4.99 dB
01% 6.28 dB
0.01% 7.10dB
0.001% 7.43dB
0.0001 % 7.53 dB 0.001 %

Peak 7.53 dB
29.50 dBm
0.0001 %

#Atten: 40 dB

Gaussian

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.122. LTE Peak to Average

Ratio(NTNV)(Subtest:122, Channel:21375,

Bandwidth:15, Modulation:Q16, RB Number: 36, RB Position:MID)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 6.25 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:52:05 £ 7 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

21.91 dBm
43.40 % at 0dB

10.0 % 3.04dB
1.0% 5.00dB
01% 6.25 dB
0.01% 6.99 dB
0.001% 7.33dB
0.0001 % 7.46 dB 0.001 %

Peak 7.48 dB
29.39 dBm
0.0001 %

#Atten: 40 dB

Gaussian

100 %

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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WALTEK

TESTING - CERTIFICATION - INSPECTION

\

WTD22D09182203W004_FCC Test Report 4G Band 7

1.123. LTE Peak to Average Ratio(NTNV)(Subtest:123, Channel:21375,
Bandwidth:15, Modulation:Q16, RB Number: 36, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2562.5 0.1 6.22 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF

Center Freq 2.562500001 GHz

[ INT REF]

[ A\ALIGN OFF [11:52:09 £ 7 24,201

Center Freq: 2.562500001 GHz

—»— 1rig: Free Run

#FGain:Low

Average Power
100 %

21.79 dBm
43.70 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

3.03dB
4.98 dB
6.23 dB
7.05dB
7.37dB
7.47 dB

7.51dB
29.30 dBm

0.001 %

0.0001 %

#Atten: 40 dB

Gaussian

[

\\\\§\
",

0dB
Info BW 15.000 MHz

Radio Std: None Frequency

Counts:1.00 M/1.00 Mpt

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.124. LTE Peak to Average

Ratio(NTNV)(Subtest:124, Channel:21375,

Bandwidth:15, Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 59 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:52:14 £ £R 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

23.00 dBm
44.74 % at 0dB

10.0 % 2.84dB
1.0% 5.10dB
01% 5.90 dB
0.01% 6.16 dB
0.001% 6.21dB
0.0001 % 6.23dB 0.001 %

Peak 6.23 dB
29.23 dBm
0.0001 %

#Atten: 40 dB

Gaussian

100 %

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.125. LTE Peak to Average Ratio(NTNV)(Subtest:125, Channel:21375,
Bandwidth:15, Modulation:Q16, RB Number: 1, RB Position:MID)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 5.75 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:52:18 £ 7 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

100 %

23.07 dBm
44.67 % at 0dB

10.0 % 2.82dB
1.0% 5.02dB
01% 5.75dB
0.01% 6.04 dB
0.001% 6.10dB
0.0001 % 6.12dB 0.001 %

Peak 6.18 dB
29.25 dBm
0.0001 %

#Atten: 40 dB

Gaussian

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.126. LTE Peak to Average

Ratio(NTNV)(Subtest:126, Channel:21375,

Bandwidth:15, Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz)

PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict

2562.5

0.1 5.93 13 | Pass

i Keysight Spectrum Analyzer - Power Stat CCDF

=0 el
[ INT REF] [ A\ALIGN OFF [11:52:22 £ 7 24,201

RF

Center Freq 2.562500001 GHz

Center Freq: 2.562500001 GHz Radio Std: None Frequency

—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low

Average Power

22.70 dBm
44.82 % at 0dB

10.0 % 2.82dB
1.0% 5.06 dB
01% 5.93 dB
0.01% 6.19dB
0.001% 6.26dB
0.0001 % 6.29dB 0.001 %

Peak 6.29 dB
28.99 dBm
0.0001 %

#Atten: 40 dB

Gaussian

100 %

CenterFreq
2562500001 GHz

Freq Offset
0 Hz

0dB
Info BW 15.000 MHz

IMSG

STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.127. LTE Peak to Average Ratio(NTNV)(Subtest:127, Channel:20850,
Bandwidth:20, Modulation:QPSK, RB Number: 100, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 5.57 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:52:30 £ R 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b, CenterFreq
22.86 dBm N 2510000000 GHz
46.33 % at 0dB

100%  2.37dB
1.0%  442dB
01%  557dB
001%  6.28dB
0.001% 6.75dB Freq Offset
0.0001% 7.02dB | 0.001% 2l

Peak 7.29 dB
30.15 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.128. LTE Peak to Average Ratio(NTNV)(Subtest:128, Channel:20850,
Bandwidth:20, Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 53 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:52:34 £ £R 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b, CenterFreq
22.88 dBm 2510000000 GHz
47.17 % at 0dB

100%  2.35dB
1.0%  430dB
01%  530dB
001%  594dB
0.001% 6.37dB Freq Offset
0.0001% 6.65dB | 0.001% 2l

Peak 6.74 dB
29.62 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.129. LTE Peak to Average Ratio(NTNV)(Subtest:129, Channel:20850,
Bandwidth:20, Modulation:QPSK, RB Number: 50, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 5.39 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:52:38 £ £R 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.91 dBm N, 2510000000 GHz
46.58 % at 0dB

100%  2.38dB
1.0%  437dB
01%  539dB
001%  598dB
0.001% 6.33dB Freq Offset
0.0001% 6.72dB | 0.001% 2l

Peak 6.80 dB
29.71 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.130. LTE Peak to Average Ratio(NTNV)(Subtest:130, Channel:20850,
Bandwidth:20, Modulation:QPSK, RB Number: 50, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 5.48 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:52:43 £ £7 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.81 dBm \ 2.510000000 GHz
46.50 % at 0dB

100%  2.37dB
1.0%  439dB
01%  548dB
001%  6.18dB
0.001% 6.58 dB Freq Offset
0.0001% 6.92dB | 0.001% 2l

Peak 6.95 dB
29.76 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.131. LTE Peak to Average Ratio(NTNV)(Subtest:131, Channel:20850,
Bandwidth:20, Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 4.56 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:52:47 £ £8 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

I CenterFreq
23.73 dBm < 2510000000 GHz
48.55 % at 0dB

100%  2.51dB
1.0%  394dB
01%  456dB
001%  4.87dB
0.001% 5.02dB Freq Offset
0.0001% 5.05dB | 0.001% 2l

Peak 5.06 dB
28.79 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.132. LTE Peak to Average Ratio(NTNV)(Subtest:132, Channel:20850,
Bandwidth:20, Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 4.51 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:52:51 £ 8 24,201
Center Freq 2.510000000 GH=z Center Freq: 2.510000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

I CenterFreq
24.02 dBm 2.510000000 GHz
48.33 % at 0dB

100%  2.53dB
1.0%  394dB
01%  451dB
001%  4.81dB
0.001% 4.87dB Freq Offset
0.0001% 4.91dB | 0.001% 2l

Peak 497 dB
28.99 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS

Page 133 of 170




W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.133. LTE Peak to Average Ratio(NTNV)(Subtest:133, Channel:20850,
Bandwidth:20, Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 4.99 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:52:55 £ 8 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

CenterFreq
23.40 dBm 4 2.510000000 GHz
47.28 % at 0dB

100%  2.54dB
1.0%  420dB
01%  4.99dB
001% 529dB
0.001% 5.65dB Freq Offset
0.0001% 572dB | 0.001% 2l

Peak 5.72 dB
29.12 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.134. LTE Peak to Average Ratio(NTNV)(Subtest:134, Channel:20850,
Bandwidth:20, Modulation:Q16, RB Number: 100, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 6.26 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:52:59 £ 8 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
21.84 dBm 2.510000000 GHz
44.33 % at 0dB

100%  2.91dB
1.0%  500dB
01%  6.26dB
001%  7.05dB
0.001% 7.61dB Freq Offset
0.0001% 853dB | 0.001% 2l

Peak 8.56 dB
30.40 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.135. LTE Peak to Average Ratio(NTNV)(Subtest:135, Channel:20850,
Bandwidth:20, Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 6.14 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF]

[ A\ALIGN OFF [11:53:03 £ £8 24,201

Center Freq 2.510000000 GH=z

#FGain:Low

—»— 1rig: Free Run
#Atten: 40 dB

Average Power

100 % Gaussian
0

21.85dBm i
44.20 % at 0dB

.

10 %

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

2.92dB
4.98 dB
6.14 dB
6.76 dB
7.03dB
7.24 dB

7.28 dB
29.13 dBm

0.001 %

o,
0.0001 % 0dB

Info BW 20.000 MHz

Center Freq: 2.510000000 GHz
Counts:1.00 M/1.00 Mpt

Radio Std: None Frequency

CenterFreq
2510000000 GHz

Freq Offset
0 Hz

IMSG

STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.136. LTE Peak to Average Ratio(NTNV)(Subtest:136, Channel:20850,
Bandwidth:20, Modulation:Q16, RB Number: 50, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 6.18 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:53:07 £ £8 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
21.93 dBm 2.510000000 GHz
43.96 % at 0dB

100%  2.94dB
1.0%  501dB
01%  6.18dB
001% 6.79dB
0.001% 7.10dB Freq Offset
0.0001% 7.34dB | 0.001% 2l

Peak 7.38 dB
29.31 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.137. LTE Peak to Average Ratio(NTNV)(Subtest:137, Channel:20850,
Bandwidth:20, Modulation:Q16, RB Number: 50, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 6.28 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:5312 £ R 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
21.82 dBm ~ 2510000000 GHz
43.92 % at 0dB

100%  2.92dB
1.0%  503dB
01%  6.28dB
001%  6.94dB
0.001% 7.29dB Freq Offset
0.0001% 7.46dB | 0.001% 2l

Peak 7.46 dB
29.28 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.138. LTE Peak to Average Ratio(NTNV)(Subtest:138, Channel:20850,
Bandwidth:20, Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 5.48 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:53:16 £ £ 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
23.03 dBm EN 2510000000 GHz
44.96 % at 0dB

100%  2.77dB
1.0%  474dB
01%  548dB
001% 574dB
0.001% 5.81dB Freq Offset
0.0001% 584dB | 0.001% 2l

Peak 5.87 dB
28.90 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.139. LTE Peak to Average Ratio(NTNV)(Subtest:139, Channel:20850,
Bandwidth:20, Modulation:Q16, RB Number: 1, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 5.37 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:53:20 £ £R 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
23.30 dBm N 2510000000 GHz
45.08 % at 0dB

100%  2.79dB
1.0%  4.66dB
01%  537dB
001% 558dB
0.001% 5.65dB Freq Offset
0.0001% 568dB | 0.001% 2l

Peak 5.72 dB
29.02 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.140. LTE Peak to Average Ratio(NTNV)(Subtest:140, Channel:20850,
Bandwidth:20, Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2510 0.1 6 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:53:24 £ £R 24,201

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
22.70 dBm N 2510000000 GHz
44.03 % at 0dB

100%  2.79dB
1.0%  501dB
01%  6.00dB
001%  6.39dB
0.001% 6.46dB Freq Offset
0.0001% 6.48dB | 0.001% 2l

Peak 6.59 dB
29.29 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.141. LTE Peak to Average Ratio(NTNV)(Subtest:141, Channel:21100,
Bandwidth:20, Modulation:QPSK, RB Number: 100, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.46 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:53:31 £ £R 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.84 dBm % 2535000001 GHz
46.63 % at 0dB

100%  2.33dB
1.0%  434dB
01%  546dB
001%  6.15dB
0.001 % 6.56 dB Freq Offset
0.0001% 6.76dB | 0.001 % 2l

Peak 6.81 dB
29.65 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.142. LTE Peak to Average Ratio(NTNV)(Subtest:142, Channel:21100,
Bandwidth:20, Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.47 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:53:35 £ £R 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

L CenterFreq
22.86 dBm BN 2535000001 GHz
46.53 % at 0dB

100%  2.37dB
1.0%  439dB
01%  547dB
001%  6.11dB
0.001 % 6.56 dB Freq Offset
0.0001% 6.89dB | 0.001% 2l

Peak 6.93 dB
29.79 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.143. LTE Peak to Average Ratio(NTNV)(Subtest:143, Channel:21100,
Bandwidth:20, Modulation:QPSK, RB Number: 50, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.3 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:53:39 £ £R 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.94 dBm N 2535000001 GHz
46.81 % at 0dB

100%  2.36dB
1.0%  431dB
01%  530dB
001%  5.89dB
0.001% 6.30dB Freq Offset
0.0001% 6.44dB | 0.001% 2l

Peak 6.45 dB
29.39 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.144. LTE Peak to Average Ratio(NTNV)(Subtest:144, Channel:21100,
Bandwidth:20, Modulation:QPSK, RB Number: 50, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.33 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:5343 £ £8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

CenterFreq
22.83 dBm 2535000001 GHz
47.26 % at 0dB

100%  2.35dB
1.0%  431dB
01%  533dB
001%  593dB
0.001% 6.29dB Freq Offset
0.0001% 6.59dB | 0.001% 2l

Peak 6.66 dB
29.49 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.145. LTE Peak to Average Ratio(NTNV)(Subtest:145, Channel:21100,
Bandwidth:20, Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.06 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:5347 £ £R 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

CenterFreq
23.61 dBm ™~ 3 2535000001 GHz
47.57 % at 0dB

100% 257 dB
1.0%  429dB
01%  506dB
001%  541dB
0.001% 5.55dB Freq Offset
0.0001% 559dB | 0.001% 2l

Peak 5.60 dB
29.21 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.146. LTE Peak to Average Ratio(NTNV)(Subtest:146, Channel:21100,
Bandwidth:20, Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 4.61 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:53:51 £ 8 24,201
Center Freq 2.535000001 GHz Center Freq: 2.535000001 GHz Radio Std: None Frequency
—»— 1rig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

[ CenterFreq
24.05 dBm \ 2535000001 GHz
48.97 % at 0dB

100%  2.51dB
1.0%  398dB
01%  461dB
001%  4.83dB
0.001% 4.97dB Freq Offset
0.0001% 4.99dB | 0.001% 2l

Peak 4.99 dB
29.04 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.147. LTE Peak to Average Ratio(NTNV)(Subtest:147, Channel:21100,
Bandwidth:20, Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 4.86 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF]

[ A\ALIGN OFF [11:53:55 £ 8 24,201

Center Freq 2.535000001 GHz

#FGain:Low

—»— 1rig: Free Run
#Atten: 40 dB

Average Power Gaussian

100 %

23.36 dBm SN
N

48.14 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

2.56 dB
413 dB
4.86 dB
5.13dB
5.25dB
5.29 dB

5.32dB
28.68 dBm

0.001 %

o,
0.0001 % 0dB

Info BW 20.000 MHz

Center Freq: 2.535000001 GHz
Counts:1.00 M/1.00 Mpt

Radio Std: None Frequency

CenterFreq
2535000001 GHz

Freq Offset
0 Hz

IMSG

STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.148. LTE Peak to Average Ratio(NTNV)(Subtest:148, Channel:21100,
Bandwidth:20, Modulation:Q16, RB Number: 100, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 6.26 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:53:59 £ 8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
21.83 dBm 1 2535000001 GHz
44.32 % at 0dB

100%  2.89dB
1.0%  501dB
01%  6.26dB
001%  7.10dB
0.001% 7.60dB Freq Offset
0.0001% 7.94dB | o.001% 2l

Peak 8.20 dB
30.03 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.149. LTE Peak to Average Ratio(NTNV)(Subtest:149, Channel:21100,
Bandwidth:20, Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 6.29 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:03 £ £ 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
21.84 dBm 2535000001 GHz
44.03 % at 0dB

100%  2.92dB
1.0%  502dB
01%  6.29dB
001%  7.06dB
0.001% 7.43dB Freq Offset
0.0001% 7.74dB | 0.001% 2l

Peak 7.81 dB
29.65 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.150. LTE Peak to Average Ratio(NTNV)(Subtest:150, Channel:21100,
Bandwidth:20, Modulation:Q16, RB Number: 50, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 6.12 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:07 £ £8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
21.95 dBm _ 2535000001 GHz
44.38 % at 0dB

100%  2.92dB
1.0%  4.96dB
01%  6.12dB
001% 6.74dB
0.001% 7.14dB Freq Offset
0.0001% 7.38dB | 0.001% 2l

Peak 7.53 dB
29.48 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.151. LTE Peak to Average Ratio(NTNV)(Subtest:151, Channel:21100,
Bandwidth:20, Modulation:Q16, RB Number: 50, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 6.14 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:11 £ £8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
21.84 dBm 2535000001 GHz
44.46 % at 0dB

100%  2.91dB
1.0%  4.96dB
01%  6.14dB
001% 6.83dB
0.001% 7.19dB Freq Offset
0.0001% 7.45dB | 0.001% 2l

Peak 7.45 dB
29.29 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.152. LTE Peak to Average Ratio(NTNV)(Subtest:152, Channel:21100,
Bandwidth:20, Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 6.3 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:15 £ £8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

E CenterFreq
22.85 dBm N 2535000001 GHz
43.77 % at 0dB

100%  2.84dB
1.0%  514dB
01%  6.30dB
001%  6.52dB
0.001% 6.69dB Freq Offset
0.0001% 6.73dB | 0.001% 2l

Peak 6.76 dB
29.61 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.153. LTE Peak to Average Ratio(NTNV)(Subtest:153, Channel:21100,
Bandwidth:20, Modulation:Q16, RB Number: 1, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.72 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:19 £ £8 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
23.28 dBm =N 2535000001 GHz
44.95 % at 0dB

100%  2.82dB
1.0%  482dB
01%  572dB
001% 587dB
0.001% 5.97dB Freq Offset
0.0001% 599dB | 0.001% 2l

Peak 6.00 dB
29.28 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.154. LTE Peak to Average Ratio(NTNV)(Subtest:154, Channel:21100,
Bandwidth:20, Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2535 0.1 5.95 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:23 £ £7 24,201

Center Freq 2.535000001 GHz Center Freq: 2535000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

E CenterFreq
22.62 dBm : 2535000001 GHz
43.92 % at 0dB

100%  2.84dB
1.0%  501dB
01%  595dB
001% 6.16dB
0.001% 6.26dB Freq Offset
0.0001% 6.30dB | 0.001% 2l

Peak 6.33 dB
28.95 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.155. LTE Peak to Average Ratio(NTNV)(Subtest:155, Channel:21350,
Bandwidth:20, Modulation:QPSK, RB Number: 100, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 5.55 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:31 £ £8 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

CenterFreq
22.80 dBm N 2560000001 GHz
46.58 % at 0dB

100%  2.33dB
1.0%  4.40dB
01%  555dB
001%  6.27dB
0.001% 6.66dB Freq Offset
0.0001% 6.82dB | 0.001% 2l

Peak 6.93 dB
29.73 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.156. LTE Peak to Average Ratio(NTNV)(Subtest:156, Channel:21350,
Bandwidth:20, Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 5.46 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:35 £ £F 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.87 dBm B 2560000001 GHz
46.60 % at 0dB

100%  2.36dB
1.0%  437dB
01%  546dB
001%  6.09dB
0.001 % 6.50dB Freq Offset
0.0001% 6.68dB | 0.001% 2l

Peak 6.72 dB
29.59 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 7

1.157. LTE Peak to Average Ratio(NTNV)(Subtest:157, Channel:21350,
Bandwidth:20, Modulation:QPSK, RB Number: 50, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 5.44 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF]

[ A\ALIGN OFF [11:54:39 £ £8 24,201

Center Freq 2.560000001 GHz

#FGain:Low

—»— 1rig: Free Run
#Atten: 40 dB

Average Power

100 % Gaussian
0

1\\_\
AN

22.86 dBm
46.82 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

2.36 dB
4.36 dB
5.44 dB
6.01 dB
6.45dB
6.59 dB

6.62 dB
29.48 dBm

0.001 %

o,
0.0001 % 0dB

Info BW 20.000 MHz

Center Freq: 2.560000001 GHz
Counts:1.00 M/1.00 Mpt

Radio Std: None Frequency

CenterFreq
2560000001 GHz

Freq Offset
0 Hz

IMSG

STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.158. LTE Peak to Average Ratio(NTNV)(Subtest:158, Channel:21350,
Bandwidth:20, Modulation:QPSK, RB Number: 50, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 5.42 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:5443 £ £8 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

CenterFreq
22.68 dBm AN 2.560000001 GHz
47.16 % at 0dB

100%  2.35dB
1.0%  433dB
01%  542dB
001%  6.07dB
0.001% 6.47dB Freq Offset
0.0001% 6.62dB | 0.001% 2l

Peak 6.64 dB
29.32 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.159. LTE Peak to Average Ratio(NTNV)(Subtest:159, Channel:21350,
Bandwidth:20, Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 4.78 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:5447 £ £8 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

B CenterFreq
23.63 dBm N 2560000001 GHz
47.81 % at 0dB

100%  2.51dB
1.0%  4.12dB
01%  478dB
001%  5.10dB
0.001% 5.27dB Freq Offset
0.0001% 532dB | 0.001% 2l

Peak 5.35dB
28.98 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.160. LTE Peak to Average Ratio(NTNV)(Subtest:160, Channel:21350,
Bandwidth:20, Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 4.55 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:51 £ 8 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
23.97 dBm 2560000001 GHz
48.29 % at 0dB

100%  2.45dB
1.0%  394dB
01%  455dB
001%  4.92dB
0.001% 5.04dB Freq Offset
0.0001% 5.07dB | 0.001% 2l

Peak 5.08 dB
29.05 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.161. LTE Peak to Average Ratio(NTNV)(Subtest:161, Channel:21350,
Bandwidth:20, Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 4.84 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:55 £ 8 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

I CenterFreq
23.32 dBm < 2560000001 GHz
48.15 % at 0dB

100%  2.45dB
1.0%  4.08dB
01%  4.84dB
001% 520dB
0.001% 5.31dB Freq Offset
0.0001% 534dB | 0.001% 2l

Peak 5.34 dB
28.66 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 7

1.162. LTE Peak to Average Ratio(NTNV)(Subtest:162, Channel:21350,
Bandwidth:20, Modulation:Q16, RB Number: 100, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 6.25 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:54:59 £ 8 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

B CenterFreq
21.79 dBm ~ 2.560000001 GHz
44.40 % at 0dB

100%  2.88dB
1.0%  500dB
01%  6.25dB
001%  7.09dB
0.001% 7.64dB Freq Offset
0.0001% 7.97dB | o.001% 2l

Peak 8.08 dB
29.87 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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W) WALTEK
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1.163. LTE Peak to Average Ratio(NTNV)(Subtest:163, Channel:21350,
Bandwidth:20, Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 6.21 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:55:03 £ 8 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
21.88 dBm 2560000001 GHz
44.27 % at 0dB

100%  2.91dB
1.0%  499dB
01%  621dB
001%  6.96dB
0.001% 7.33dB Freq Offset
0.0001% 7.49dB | 0.001% 2l

Peak 7.55 dB
29.43 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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1.164. LTE Peak to Average Ratio(NTNV)(Subtest:164, Channel:21350,
Bandwidth:20, Modulation:Q16, RB Number: 50, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 6.26 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:55:07 £ £8 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

L CenterFreq
21.86 dBm _ 2.560000001 GHz
44.30 % at 0dB

100%  2.92dB
1.0%  497dB
01%  6.26dB
001%  7.03dB
0.001% 7.37dB Freq Offset
0.0001% 7.44dB | 0.001% 2l

Peak 7.48 dB
29.34 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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1.165. LTE Peak to Average Ratio(NTNV)(Subtest:165, Channel:21350,
Bandwidth:20, Modulation:Q16, RB Number: 50, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 6.2 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:55:11 £ R 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
21.64 dBm 2560000001 GHz
44.74 % at 0dB

100%  2.92dB
1.0%  495dB
01%  6.20dB
001%  6.90dB
0.001% 7.28dB Freq Offset
0.0001% 7.48dB | 0.001% 2l

Peak 7.50 dB
29.14 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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1.166. LTE Peak to Average Ratio(NTNV)(Subtest:166, Channel:21350,
Bandwidth:20, Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 5.77 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:55:15 £ 8 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

b CenterFreq
22.85 dBm : 2.560000001 GHz
44.51 % at 0dB

100%  2.86dB
1.0%  498dB
01%  577dB
001%  6.01dB
0.001% 6.10dB Freq Offset
0.0001% 6.13dB | 0.001% 2l

Peak 6.16 dB
29.01 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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1.167. LTE Peak to Average Ratio(NTNV)(Subtest:167, Channel:21350,
Bandwidth:20, Modulation:Q16, RB Number: 1, RB Position:MID)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 5.61 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF]

[ A\ALIGN OFF [11:55:19 £ 8 24,201

Center Freq 2.560000001 GHz

#FGain:Low

—»— 1rig: Free Run
#Atten: 40 dB

Average Power

100 % Gaussian
0

23.18 dBm =
45.15 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

2.81dB
4.87 dB
5.61dB
5.80dB
5.89dB
5.92 dB

5.93dB
29.11 dBm

0.001 %

o,
0.0001 % 0dB

Info BW 20.000 MHz

Center Freq: 2.560000001 GHz
Counts:1.00 M/1.00 Mpt

Radio Std: None Frequency

CenterFreq
2560000001 GHz

Freq Offset
0 Hz

IMSG

STATUS
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1.168. LTE Peak to Average Ratio(NTNV)(Subtest:168, Channel:21350,
Bandwidth:20, Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Frequency(MHz) PAR Percent (%) PAR (dB) | Upper Limit (dB) Verdict
2560 0.1 5.85 13 | Pass
BE Keysight Spectrum Analyzer - Power Stat CCDF = e |

RF f [ INT REF] [ A\ALIGN OFF [11:55:23 £ £ 24,201

Center Freq 2.560000001 GHz Center Freq: 2.560000001 GHz Radio Std: None Frequency
Trig: Free Run Counts:1.00 M/1.00 Mpt

——
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

k CenterFreq
22.50 dBm : 2.560000001 GHz
44.55 % at 0dB

100%  2.79dB
1.0%  500dB
01%  585dB
001%  6.06dB
0.001% 6.14dB Freq Offset
0.0001% 6.16dB | 0.001 % 2l

Peak 6.19 dB
28.69 dBm

o,
0.0001 % 0dB

Info BW 20.000 MHz

I MSG STATUS
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